
Emergency Products

1-1

Vision ® SL
MODELS 525100, 525110, 525400 &

525410 COMMON PARTS

290A5484

A

A

27

22

25

33

17

18

14

30

10

16

33

5

32

15

20
16

24

23 28

16

29

16 12

25

16

14

9

9
11

11

7

6 8

26

19 15 31

16

29

16

13

21

13

34
38

39

37

3735 38

36

2
1

3

4

11



1-2

 Vision ® SL
Models 525100, 525110, 525400 &

525410 Common Parts

Item Description Part No. 525100 525110 525400 525410
No. 44" 44" w/SML 48" 48" w/SML
1 Label, Static Awareness Z161A327A 1 1 1 1
2 Label, Caution Z161A369A 1 1 1 1
3 Label, Warning Z161A463A 1 1 1 1
4 Label, Warning, Eye Damage Z1612358B 1 1 1 1
5 Label, Warning, Access Z161703A 1 1 1 1
6 Motherboard, PCB Assembly Z8572496A-VN 1 0 1 0

Motherboard, PCB Assembly with SignalMaster Z8572496A-VNZ 0 1 0 1
7 SML/SP PCB Assembly Z2005325B 1 1 1 1
8 PCBA Dual Daughter Card (located under MB) Z2005326B 1 1 1 1
9 Rivet, Snap locking, Plastic Z225127A 22 22 22 22
10 Grommet, Flex Z228130A 1 1 1 1
11 Standoff, Plastic 1-3/16" Z230223A-01 6 10 6 10
12 Hole Plug, 1-1/8" Heyco #2 Z231180A 1 1 1 1
13 Screw, Machine #10-32 x 5/8" Torx Pan Head Z7000447A-10 4 4 4 4
14 Bolt, Carriage 3/8-16 x 1" Z7004A024-16 4 4 4 4
15 Screw, #8-32 x 9/16" Thd. Frm., Hex Washer Head Z7011A103-09 4 4 4 4
16 Screw, 1/4-20 x 5/8" Type TT, Torx Pan Head Z7011161B-10 20 20 20 20
17 Lockwasher, #8 Z7074A004 1 1 1 1
18 Clamp, Cable 7/16" Z8542A028A-02 1 1 1 1
19 End Cap, Driver Side Z8572007B 1 1 1 1
20 End Cap, Passenger Side Z8572008B 1 1 1 1
21 Cover Z8572035A 1 1 1 1

Cover With SignalMaster Z8572035A-03 0 AR 0 AR
22 Gasket, Nose Z8572044A 1 1 1 1
23 Gasket, Front-V Z8572072A 1 1 1 1
24 Plate, Gasket Z8572073B 1 1 1 1
25 Gasket Z8572140A 2 2 2 2
26 Extrusion, Machined, Left, 44" Z8572205A 1 1 0 0

Extrusion, Machined, Left, 48" Z8572015C 0 0 1 1
27 Extrusion, Machined, Right, 44" Z8572206A 1 1 0 0

Extrusion, Machined, Right, 48" Z8572016C 0 0 1 1
28 V-Plate, Top, 44" Z8572208A 1 1 0 0

V-Plate, Top, 48" Z8572033B 0 0 1 1
29 Plate, Outboard, Top, 44" Z8572209A 2 2 0 0

Plate, Outboard, Top, 48" Z8572032B 0 0 2 2
30 Assembly, Plate Bottom, Common 44" Z8572329C 1 1 0 0

Assembly, Plate Bottom, Common 48" Z8572330C 0 0 1 1
31 Nameplate, Driver Side, Vision SL Z8572480A-L 1 1 1 1
32 Nameplate, Passenger Side, Vision SL Z8572480A-R 1 1 1 1
33 Neoprene Sponge Strip ZR42-02-11 4.50 4.50 4.50 4.50
34 Neoprene Sponge Strip ZR42-02-12 9.00 9.00 9.00 9.00
35 Relay, 40 Amp Z131A175A 1 1 1 1
36 Flat Washer, #8 Z7072247A 2 2 2 2
37 Lockwasher, #8 External Tooth Z7075A064 2 2 2 2
38 Nut, Hex #8-32 Z7059A008 3 3 3 3
39 T-Wire, 12" T300218-10-240 1 1 1 1
— Cable Tie Mount, With Swivel (not shown) Z150166A 2 2 2 2
— Harness, Motherboard To Dome (not shown) Z1461437A 1 1 1 1
— Harness, Master (not shown) Z1461634A 1 1 1 1
— Cable, Ground, 10AWG Black (not shown) C3001410-10-001 1 1 1 1
— Harness, J1-J5 Jomper (not shown) Z1461613A 1 1 1 1
— Harness, SML Jumper (not shown) Z1461610A 0 1 0 1
— Cable, Telephone, 25' (not shown) Z146903B 1 1 1 1
— Harness, J2-J3 Jumper, Vision SL (not shown) Z1461614A 1 1 1 1
— Harness, MB-Pod W/SW, V-LED (not shown) Z1461623A 1 1 1 1
— Harness, PGRM Switch, Vision (not shown) Z1461624A 1 1 1 1
— Harness, Power Up, Smart Vector (not shown) Z1461640A 1 1 1 1

Federal Signal Corporation
2645 Federal Signal Drive

University Park, IL  60466

Printed in U.S.A.

DO NOT ORDER PARTS BY ITEM NUMBER.
Give model, description and part number.
When a part number is not supplied, the part is NOT available.
Refer to PARTS PRICE LIST (Part No. 1001) for prices of parts.

PPL0373
PARTS LIST Printed 2006


